[

northern
polytunnels

built to last

FIELD SHELTER

INSTRUCTION MANUAL
4m X 6m

NP Structures, Mill Green, Waterside Road, Colne, Lancashire BB8 0TA

01282873120 www.northernpolytunnels.co.uk INS237 4X6



34dNL1 39dld WINOS 4O DN1d J1LSY1d ANNOY 0Sddd ¥ a9l

IYNSYAN 3dVL 3gNL 39A1Y WNZE HO4 DNTd OILSV1d ANNOH ~ 2eddd ¢+ B9t
SHINNVAS WINLL ONZ INWSZ X WNOOS L dVH1S 13HOLYY  0SidSH 9 Sl
INNGZ 3TONE 13HOLVY  S2oMad  + I

SHINNVYJS WINEL ONZ

SHINNVYJS WINOL ONZ WINZE/NINOS 13X0vHd 39d1d OL dOOH Odl13d  ¥0SHIH ¥ el

(HOHONY M3HOS NI SLHYISNI) Hve NOILHISNI HOHONY MIHOS clavs | ecl
§43aavid3als HOHONVY M3dOS  €vELdD ¥ cl

WV3L ONILLIA NVN OML (u9aiD) DNOT W9 133HS OAd HILT1IHS @134 090HSH | L

dO NING'0S X DNOTININOSZL Hvd 3SVE 13LT13IHS @114 900HSd 9 ot

SNOILVAN3IWNOJ3H ONILLIA
ANIOFM 4INHOD H3113HS a1dI4d - S00dSd ¥ 6

ANIOP ANIINIHILTIHS a1 ¥00HSH v 8
(-
31V71d ONIZ ONOTIWN 0% X 0N 1708 NOOVYX3H €ollaH v €2 / AdO ING'0S X ITOH-ITOH ININOE8L 3DAIH HILTIHS a4 €00HSH € L
OLA 31VY7d ONIZ ¥OOTAN LNN NOOVX3H O0INNH 8} [44 r AdO NING'0S dOOH NIV1d WY §3L73HS @734 ¢00HSd v 9
31V71d ONIZ ONOTIAN 02 X 0HAN M3HOS13S NOOVXIH LOISSH  ¥I %4 L a0 WING'0S dOOH AIDVMS WY H3LTIHS @134 +00dSd v S
8N 31V7d ONIZ XOOTAN LNN NOOVX3H 008NNH ¢} 0g / dO NING LE X ININ009} 3ENL ONINOISNIL L3IHS  20€Dd3 9 14
J1V7d ONIZ ONOTININ 09 X 8N M3HOSL3S NOOVYXIH 018SSH ¢} 6l / a0 WIN'LE X INW00ZZ HYE 30vHd TYNOLYId  0cedad v €
9N 31V7d ONIZ XOOTAN LNN NOOVXIH 00SNNH v 8l INNOS V.1 379N0A L3MOVHE Hvg 30vde  v0S888 ¢ 2
J1V7d ONIZ ONOTININ 09 X 9N M3HOS LIS NOOVXIH LIOSSH v yAS WINOS 13X0VvHd Hvg 30vdg 10s9d9 9 3
NOILdIHOS3a ON 1Hvd ALD W3l NOILdIHOS3a ON LHvd ALDO W3l
SONIXId 001dSd - LSI7 S14vd




Image shows a 4x4 field shelter design

DETAIL ON ‘A’

DETAIL ON ‘B’

DETAIL ON ‘C’

DETAIL ON D’




STEP 1. The Framework

Parts Required:
Iltem Qty PartNo Description
8 2 FSR004 FIELD SHELTER INLINE JOINT

9 4 FSR005 FIELD SHELTER CORNER JOINT

10 4 FSRo06  FIELD SHELTER BASE BAR 1750MM LONG X 50.8MM OD \

Fixings Required:

Item Qty PartNo Description
17 4 HSS611 HEXAGON SETSCREW M6 X 60MM LONG ZINC PLATE

18 4 HNN600 HEXAGON NUT NYLOCK ZINC PLATE M6
19 8 HSS810 HEXAGON SETSCREW M8 X 60MM LONG ZINC PLATE

20 8 HNN800 HEXAGON NUT NYLOCK ZINC PLATE M8

Assemble the base rail by connecting two base bars with an in-line joint (image 1). Securely fasten M8
bolts and nuts using two 13mm spanners/sockets etc. Fasten ratchets to corners using HSS611 and
HNNG0O. Repeat for opposite side. Fix the number of base rails as per parts list.

4.



STEP 2. Securing The Foundations

Parts Required:
Iltem Qty Part No

12 4 GFT343

13 4 HTR504

Fixings Required:
Iltem Qty Part No
22 16 HNN100

23 4 HBT103

Description

SCREW ANCHOR

RETRO HOOP TO RIDGE BRACKET 50MM/32MM

Description
HEXAGON NUT NYLOCK ZINC PLATE M10

HEXAGON BOLT M10 X 40MM LONG ZINC PLATE

Ground Line 10-12cm (approx.)

Position two screw anchors for one side of the shelter approximately 3.8m apart, ensure any rocks
and debris has been removed. Using the Screw Anchor insertion bar provided, screw the anchors
into the ground. Please note: Anchors must be screwed into the ground to at least 0.55m,
inadequately secured anchors cannot provide the strength required to withstand strong
winds. If you are having an issues screwing in your anchor due to ground quality, please call us so
we can advise alternative options. The flights on the screw anchors are designed to act against up-
lift, this is equally relevant to downward force, with this is mind do not attempt to use a hammer to
knock the anchors into the ground.

Please note:
It is best to withhold screwing in the anchors for the
opposite side until the first side is complete.

Attach the HTR504 Retro Hoop to Ridge bracket to the
assembled base rail, and loop over the screw anchor (see
image 5). Ensure that the anchors are on the outside of the
shelter. Tighten the bolts to secure to base rail.

Finally, place a bolt through pre-drilled hole in the top of the
anchor. Repeat for both corners. Failure to do this, may
result in damage during high winds



STEP 3. Raising the Hoops

Parts Required:

Iltem Qty PartNo

5 3 FSR001
6 3 FSR002
7 2 FSR003
3 4 DDB220
1 6 BBB501
2 1 BBB504

Fixings Required:

Iltem Qty PartNo
21 12 HSS101

22 16 HNN100 HEXAGON NUT NYLOCK ZINC PLATE M10

Description
FIELD SHELTER 4M SWAGED HOOP 50.8MM OD

FIELD SHELTER 4M PLAIN HOOP 50.8MM OD ﬂ

FIELD SHELTER RIDGE 1830MM HOLE-HOLE X 50.8MM OD
DIAGONAL BRACE BAR 2200MM X 31.8MM OD
BRACE BAR BRACKET 50MM

BRACE BAR BRACKET DOUBLE TAB 50MM

Description

HEXAGON SETSCREW M10 X 20MM LONG ZINC PLATE

Position the second base rail opposite the first. Couple the
hoops with one swaged and one plain end facing to the centre.

End hoops
Slide 2 x brace bar bracket onto one half of the hoop and 1 x
brace bar bracket onto the other half.

Centre hoops

Require 1 x brace bar bracket double tab (see diagram on
page 2, ltem 2).

Connect the two half hoops and insert onto the base rail.

Slide one of the 2 brace bar brackets to the top Secure diagonal side struts to the brace bar brackets on
centre, facing the ground. Using step ladders, the end hoops to the uprights on the base rails
secure the ridge bars to the brace bar brackets located at the base on the centre hoops (image 8).

" (image 7).



STEP 4. The Cover

Parts Required:

Iltem Qty PartNo Description
11 1 FSR010 FIELD SHELTER PVC SHEET

4 4 EPG302 SHEET TENSIONING TUBE 1600MM X 31.8MM OD

Now that the framework is complete, you can screw in the anchors for the opposite side, attaching the
hoops as in Step 3.

Unwrap the PVC cover and pull the sheet over the hoops. A step ladder may be required. Once
positioned, loop the straps through the ratchet buckles and ratchet until tensioned. Ensure that the lip of
the cover is pulled over the end hoops. Repeat with all four sections.

On the inside, push the sheet tensioning tubes through the PVC pockets (image 11). Using the hole
provided, loop a ratchet strap around the sheet tensioning tube and base rail (image 12). Ratchet until fully
tensioned.





